
PACKAGE LEAFLET: INFORMATION FOR THE USER 

Panto TAD® 20 mg 
gastro-resistant tablets • 

MEMBER OF KRKA GROUP 

Active substance: Pantoprazole 

Read ail of this leaflet carefully before you start taking this medicine. 
- Keep this leaflet. Vou may need to read it again. 
- tt you have any further questions, ask your doctor or pharmacist. 
- This medicine has been prescribed for you. Do not pass it on ta others. lt may harm them, even if thelr symptoms are the same as yours 
- If any of the side effects gets serious, or ff you nonce any side effects not listed in this leafle� � tell your doctor or pharmacist. - --

ln this leaflet: 
1. What Panto TAO 20 mg is and 1vhat II is used for 
2. Before you take Panto TAO 20 mg 
3. How to take Panto TAO 20 mg 
4. Possible side effects 
5. How to store Panto TAO 20 mg 
6. Further information 

1. WHAT PANTO TAD 20 MG IS AND WHAT 1T

IS USED FOR 
Panto TAO 20 mg belongs to a group of medicines called proton pump in­
hibitors. Proton pump inhibitors redu<e the amount of add that your stomach 
makes. 

You have been given Panto TAO 20 mg tablets because you have a condition 
caused by stomach add. 

Panto TAO 20 mg gastro-reslstant tablets are used: 
- in the treatment of mild gastroesophageal reflux d,sease (a condition in which 

gastric content may rise up to the esophagus and whkh can be associated 
with esophagitis) caused by acid seaetion, and the assodated symptorns, 
such as heanburn, acidic belches and pains on swallowing 

- in the long-term treatment and in the preventioo of relapse in reflux 
esophagitis (a condition in which backwash of gastric content in esophagus 
lead to inflammation and pain) 

- in the prevention of gastric and duodenal ulcers caused by anti-inflammatory 
drugs in high-risk patients needing continuous treatment with anti-inflam­
matory drugs. 

2. BEFORE VOU TAKE PANTO TAO 20 MG 
Do not take Panto TAO 20 mg 
- if you are allergie (hypersensitive) to pantoprazole or any of the other ingre-

dients of Panto TAO 20 mg 
- if you are taking atazanavir (which is used for the treatment of HIV infection). 

Take special care with Panto TAO 20 mg 
Please tell the doctor who presaibed this medicine: 
. if you have severe liver impairment. ln case of severe hepatic disorder your 

doctor should monitor your liver function while you use Panto TAD 20 mg 
- if you have been diagnosed with vitam in B 12 malabsorption 
- if your doctor has given you Panto TAO 20 mg together with anti-inflamma-

tory medicines to treat your pain or rheumatic dîsease: please also read the 
package leaflets of these medicines carefully 

• if you take Panto TAO 20 mg on a long-term basis (longer than 1 year): Your 
doctor will probably keep you under regular surveillance. Vou should repon 
any ne\v and exceptional symptorns and circumstances whenever you see 
your doctor. 

Please tell your doctor if you suffer or have recently suffered from any of the 
following symptoms: unintentional weight loss,. recurrent vomiting Of vomiting 
of blood, or dark stool. Your doctor may perform or have perlormed an addi• 
tional investigation called an endoscopy in order to diagnose your condition 
and/or exclude malignant disease. 

Panto TAO 20 mg tablets are not recommended for children. 

Taking other medicines 
Other concomitant med1cation may affect the efficacy and salety of thrs medi-

4. POSSIBLE SIDE EFFECTS
Like ail medicines, Panto TAO 20 mg can cause side effect5, although not every­
body gets thern. 

The frequencies are defined as 

common less than 1 in 10, but more than 1 in 100 people 

uncommon ress than t in 100, but more than 1 in 1000 people 

rare 1ess than 1 in 1000, but more than 1 in 10,000 people 

very rare Jess than 1 in 10,000 people induding isolated cases 

Common: 
Upper abdominal pain, d1arthoea, constipation, flatulence and headache. 

UncOOIIOOII: 
Nausea, vomiting, dizziness_ blurred vision and allergie reactions such as itch· 
ing and rash. 

Rire: 
Dry mouth, joint pain. 

Ve,y rare: 
White blood ceU deficiency (leucopenia), platelet deficiency (thrombocytope­
nia), swelling of hands and feet, severe liver cell damage and associated jaun­
dlce wlth potential liver failure, severe allergie reaction manifested as acute 
general symptorns y,ith potential aarte and substantial drop in blood pressure, 
elevated liver enzyme and triglyceride levels. elevated body temperature, 
muscle pain, depression, kidney inflammation, hives, hypersensitivity/anacks of 
local skin and mucous membrane swel!ing in the face, limbs, lips. tongue, far· 
ynx and/or vocal cords (angioederna see speoal warr,ng beb,0_ photosensitivity 
reactions and se\/ere skin reactlons such as Stevens-Johnson syndrome, erythe­
ma multiforme and toxic epidermal neaolysis (Lye/1's syndrome). 

Vou should stop taking Panto TAO 20 mg and see your doctor imme­
diately if you experience symptoms of angioedema. such as 

• swoflen face. tongue or throat 
• difficulty to swallow 
• hives and difficulties to breath 

If any of the side effects gets serious. or if you notice any side effects not list­

e<! in th� ka flet. please tel1 your doctor or pharmadst 

5. HOW TO STORE PANTO TAO 20 MG
Keep out of the reach and sight of children. 
Blister pack: Store in the original package in order to protect !rom moisture. 
HOPE container: Keep the HDPE container tightly closed in order to protect 
from moisture. 

Do not use Panto TAO 20 mg alter the expiry date which is stated on the label 
and the carton. The expiry date refers to the last day of that month. 

Medicinesshould not be disposed of via wastewater or household waste. Ask 
your pharmacist how to dispose of medkines no longer required. lhese mea· 
sures will help to protect the environmeot. 

6. FURTHER INFORMATION

What Panto TAO 20 mg contains 
- Each gastto-resistant tablet contains 20 mg pant0f)ra2ole (as pantoprazole 
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